
AL 26 

AP101B-2303-3A Page N.1 

TAIL UNIT 

ELEVATOR 

Part Number Description on Matl. Spec. | Plate No. 
123456 

K84-00-5061 ELEVATOR, AND TRIM TAB, ASSEMBLY (Spare) 2 - 1/1 

K84-07-27 ELEVATOR, c/w trim tab, assembly (Spare) 2 = 1A 

(Polyurethane paint finish) (Pre Mod.2226) 
(Intercomponent attachments listed at the end of 

this assembly are supplied with the assembly spare) 

Consisting of: 

K84-07-81 ELEVATOR AND TRIM TAB, ASSEMBLY (Spare) 

(Acrylic paint finish) (Mod.2226) 1 - 

K84-31-5001 ELEVATOR, and trim tab, assembly (Production) 1 _ 1/2 
Spares for:— 

K56-31-317L . ANGLE, at rib YT.70.82 1 L72 1/27A 

K84-31-5004 BALANCE, mass, assembly 1 - 1/3 

Spares for:— 

K56-31-205 DISC, mass balance 2 Lead 1/4 

K84-31-3022 DISC, mass balance 1 Lead 1/5 

(When Desynn transmitter is fitted) 

K84-24-5191 DISC, mass balance (if required) QR Lead 1/6 
Attachments: mass balance discs to peg 

$T1013/EP Nut, drilled, 1/4’° UNF 1 - 1/7 

SP18/E . Washer, large, 1/4” 1 = 1/7A 

Attachments: mass balance to structure 

A113/%D Bolt, 10 UNF 8 a 1/3A 

K56-31-284L CLEAT, rib YT75.5, attachment 1 L72 1/61 

K84-31-5019 FITTING, fork end, group 1 — 1/8 

Spares for:— 

K84-31-5096 BUSH, flanged 2 $94 1/9 

K84-03-5922/A BUSH, flanged, .005” oversize 2 S96 1/9A 

K84-03-5922/B BUSH, .010” oversize 2 S96 1/9B 

Attachments: fork end fitting to end rib 

$T1004/2E Bolt, drilled head, 1/4” UNF 4 ~ 1/10 

K84-31-006L INTERCOSTAL 1 L72 1/65 

K84-31-3010L INTERCOSTAL 1 L72 1/66 

K56-31-279L PANEL, skin, leading edge, centre 1 L72 1/11 

K84-31-5076L PANEL, skin, leading edge, outboard 1 L72 1/12 

K84-31-5077L PANEL, skin, leading edge, inboard 1 L72 1/13 

K56-31-283L PANEL, skin, trailing edge 1 L72 1/14 

K84-31-5091L PANEL, skin, inboard, bottom 1 L72 1/15 

K84-31-5092L PANEL, skin, inboard, top 1 L72 1/16 

K84-31-5093L PANEL, skin, outboard, bottom 1 L72 1/17 

K84-31-5094L PANEL, skin, outboard, top 1 L72 1/18 

K84-31-5030 PANEL, access, to trim tab linkage pintle, top 1 L72 1/20 

Attachments: access panel to structure 

A113/%D Bolt, 10 UNF 2 1/20A 

K84-31-5033 PANEL, access, trim tab linkage pintle, bottom 1 L72 1/19 

Attachments: access panel to structure 

A113/%D Bolt, 10 UNF 2 aa 1/19A 

K84-33-5003 PINTLE, elevator, attachment 1 S80 1/21 

Attachments: pintle to structure 

$T1004/2D Bolt, drilled head, 10 UNF 2 — 1/22 

K84-33-5004 PINTLE, trim tab linkage attachment 1 S80 1/23 

Attachments: pintle to structure 

$T1004/1D Bolt, drilled head, 10 UNF 2 = 1/24 

AS2916 PLATE, serial record 1 _ 1/57 

AS2917 PLATE, modification record 1 ~ 1/58 



D
U
D
 

AL 23 

Page N.2 AP101B-2303-3A 

TAIL UNIT 

ELEVATOR 

Part Number Description on Matl. Spec. | Plate No. 
123456 

K84-31-5008 RIB, YT10.15, group 1 = 1/25 

K84-31-013L RIB, YT40.0 1 L72 1/26 
K84-31-021L RIB, YT70.82 1 L72 1/27 

K84-31-5097 RIB, YT75.5, group 1 ~ 1/28 
K56-31-329L RIB, YT77.8 1 L72 1/29 
K84-31-5066L RIB, nose, YT13.40 1 = 1/30 

K84-31-5007 RIB, nose, YT20.0, group 1 = 1/31 

K84-31-5005 RIB, nose, YT22.53, group 1 - 1/32 

K84-31-5056 RIB, nose, YT25.02, group 1 — 1/33 

K84-31-029L RIB, nose, YT40.0 1 L72 1/34 

K56-31-264L RIB, nose, YT54.45 1 L72 1/35 

K56-31-263L RIB, nose, YT68.32 1 L72 1/36 
K84-31-5006 RIB, nose, YT70.82, group 1 - 1/37 

K56-31-319 RIB, nose, YT73.32, group 1 - 1/38 

K56-31-261L RIB, trailing edge, YT40.0 1 L72 1/39 

K56-31-262L RIB, trailing edge, YT54.45 1 L72 1/40 
K56-31-337L RIB, horn 1 L72 1/41 

K84-31-5068L . RIB, intermediate, YT13.40 1 L72 1/42 
_ . SPAR, main, assembly (K84-31-5010) 1 - 1/43 

Spares for:— 

K84-31-5045L PRESSING, spar 1 L72 1/44 

K84-31-5026L . . SPAR, auxiliary 1 L72 1/64 

K84-31-5027L . STRAP, top 1 L72 1/45 

K84-31-5028L STRAP, bottom 1 L72 1/46 
K84-07-31 TAB, trim, elevator, assembly (Spare) (Pre Mod.2226) 1 - 1/47A 

(Polyurethane paint finish) 

K84-07-85 . TAB, trim, elevator, assembly (Spare) 1 _ 

(Acrylic paint finish) (Mod.2226) 

K84-31-5078 . TAB, servo trim, assembly 1 _ 1/47 

Spares for:— 

_ HINGE to spar, assembly (K84-31-5080) = - 
Spares for:— 

K84-31-5085 HINGE 1 L72 1/70 
A137/D NUT, double anchor, 10 UNF 8 - 1/62 

A158/D NUT, single anchor, 10 UNF 2 _ 1/63 

K84-31-5088 LEVER, trim tab actuating, group 1 - 1/48 

Spares for:— 

K84-31-5025/A BUSH 1 $94 1/49 
Attachments: lever to trim tab 

A173/4D Bolt, 10 UNF 1 _ 1/54 
A173/1D Bolt, 10 UNF 1 = 1/55 
A173/2D Bolt, 10 UNF 1 — 1/56 

K84-31-5023 . Ferrule 3 — 1/50 

Attachments: trim tab to elevator 

A205/D/14 . Screw, cheesehead, 10 UNF 10 ~ 1/59 

SP10/C Washer, plain, 2BA 10 a 1/60 

K56-31-255 TIP, elevator, group 1 _ 1/51 

K84-31-035L . . TIP, spar 1 L72 1/52 
Attachments: elevator to tail plane torque shaft 

K84-31-5009 Bolt, special 1 _ 1/53 

A103/JS Nut, slotted, 3/8’ UNF 1 = 1/67 

SP90/C7 . Pin, split 1 1/68 

SP13/J . Washer, plain, 3/8” 1 _ 1/69 

K56-31-313 PLUG, for drain holes 15 Rubber 



AL 26 

AP101B-2303-3A Page NA.1 

TAIL UNIT 

FIN 

Part Number Description on Matl. Spec. Plate No. 
123456 

K84-00-5060 FIN, ASSEMBLY (Spare) 1 - 

K84-07-35 FIN, ASSEMBLY (Spare) (Pre Mod.1756) (Pre Amdt 2056) 1 ~ 

K84-07-89 FIN, ASSEMBLY (Spare) (Amdt 2056) 1 _ 

(Acrylic paint finish) 
(Spare for K84-32-5001) 

K84-07-51 FIN, ASSEMBLY (Spare) (Mod.1756) (Pre Mod.2219) 

K84-07-67 FIN, ASSEMBLY (Spare) (Mod.2219) (Pre Amdt 2056) 1 _ 

K84-07-117 FIN, ASSEMBLY (Spare) (Amdt 2056) 1 - 

(Acrylic paint finish) 

(Spare for K84-32-10001) 
K84-32-5001 FIN, assembly (Production) (Pre Mod.1756) 1 _ 2/1 

K84-32-10001 FIN, assembly (Production) (Mod.1756) 1 - 

= ALTERATIONS to fin conduit (K145-32-10005) - _ 

(Mod.2232RI1) 

Spares for:— 

BAS160-3-3-16-10 HOSE 1 ~ 2/51 

Attachments: hose to conduit 

SP91F Clip, hose 1 ~ 2/52 

K84-32-018L . ANGLE, rib ZR25.85, attachment 1 L72 2/2 

K56-32-156L ANGLE, rib ZR41.85, attachment 1 L72 2/3 

K56-32-157L ANGLE, rib ZR49.85, attachment 1 L72 2/4 

K56-32-158L . ANGLE, rib ZR57.85, attachment 1 L72 2/5 

K56-32-159L . ANGLE, rib ZR65.85, attachment 1 L72 2/6 

K84-32-5024L CLEAT 1 L72 

K84-32-5054L CLEAT 1 L72 

= CONDUIT, I.L.S. aerial, installation (K167-32-9035) 1 = 

(Mod.1756) 
Spares for:— 

AGS2083-16 CLIP, bonding 1 - 2/7 

or 

AS4525-16 CLIP, bonding 1 — 2/7 

Attachments: clip to cleat 

A102-1-1-2D Bolt, No.10 UNF 1 _ 2/7A 

A125D77 Nut, stiff, No.10 UNF 1 = 2/7B 

SP122D Washer, No.10 UNF 1 ~ 2/7C 

AS3181-16C CLIP, ‘P’ 3 - 2/8 

Attachments: clip to cleat or angle 

A102-1D Bolt, No.10 UNF 1 _ 2/8A 

A125D66 Nut, stiff, No.10 UNF 1 - 2/8B 

SP122D Washer, No.10 UNF 1 — 2/8C 

$T712-10 CLIP, saddle 1 - 2/9 

Attachments: clip to angle 

A102-1D Bolt, No.10 UNF 2 - 2/9A 

A125D66 . Nut, stiff, No.10 UNF 2 = 2/9B 

SP122D . Washer, No.10 UNF 2 ~ 2/9C 

K167-32-9037 . CONDUIT, assembly 1 - 2/10 

K84-32-019L DIAPHRAGM, leading edge 1 L72 2/11 

K84-32-020L DIAPHRAGM, leading edge 1 L72 2/12 

K84-32-5051L DIAPHRAGM, leading edge 1 L72 2/13 

K84-32-5061L DIAPHRAGM, shroud, ZR19.4 1 L72 2/14 

K84-32-5062L DIAPHRAGM, shroud, ZR25.85 1 L72 2/15 

K84-32-5063L DIAPHRAGM, shroud, ZR33.85 1 L72 2/16 

K84-32-5028L DIAPHRAGM, shroud 1 L72 2/17 

K84-32-5064L DIAPHRAGM, shroud, ZR41.95 1 L72 2/18 

K84-32-5065L DIAPHRAGM, shroud, ZR49.85 1 L72 2/19 

K84-32-5066L DIAPHRAGM, shroud, ZR57.85 1 L72 2/20 

K84-32-5067L DIAPHRAGM, shroud, ZR65.85 1 L72 2/21 

K84-32-5095 DOUBLER, top hinge fitting (Mod.1343) 1 L72 5/15 



AL 22 

Page NA.2 AP101B—2303—3A 
TAIL UNIT 

FIN 

Part Number Description on . Spec. | Plate No. 
123456 

K84-30-5067 FITTING, hinge top, assembly 1 - 5/1 

Spares for:— 

1.132499 BEARING, ball 1 - 5/2 

Attachments: fitting to plate 

A.102/5E Bolt, /4 UNF (Pre Mod.1343) 2 = 5/3 
A.111/6E . Bolt, /4" UNF 2 _ 5/3A 
A.110/ES Nut, Ya" UNF, slotted 2 = 5/4 
SP90/C8 Pin, split (Pre Mod.1343) 2 - 5/5 

SP90/C8 . Pin, split (Mod. 1343) 2 - 5/5A 

SP16/E . Washer, /4" (Pre Mod.1343) 2 = 5/6 
$T1001/E . Washer, 4" (Mod. 1343) 2 - 5/6A 
SP126/E . Washer, 4" (Mod. 1343) 2 - 5/7 

K84-32-5025L INTERCOSTAL 1 L72 
- MOUNTING, I.L.S., aerial installation 1 _ 

(K167-32-9011) (Pre Mod.2219) 
Spares for:— 

K167-32-9051 . ANGLE, attachment, port, lower, assembly 1 = 2/22 

K167-32-9049 . ANGLE, attachment, port, upper, assembly 1 = 2/23 

K167-32-9055 . ANGLE, attachment, starboard, lower, 1 - 2/24 

assembly 

K167-32-9053 ANGLE, attachment, starboard upper, 1 = 2/25 

assembly 

Attachments: angles to skin 

A.113/1D Bolt, mush head, No. 10 UNF 3 - 2/53 

K167-32-9057 PANEL, access, assembly 1 _ 2/26 

Spares for:— 

K167-32-9013 PANEL 1 - 2/27 
K167-32-9033 . SEAL, rubber 1 _ 2/28 

Attachments: panel to skin 

A.113/1D Bolt, mush head, No. 10 UNF 12 - 2/54 

K167-32-9033 . SEAL, rubber 1 - 2/29 

oo MOUNTING, VOR/ILS aerial structure installation - - 6/-— 

(K167-32-71) (Mod. 2219) 
Spares for:— 

K167-32-111 ANGLE 1 L72 6/1 
K167-32-9019 ANGLE 1 - 6/2 
A113/1D BOLT, mush head 24 6/3 
K167-32-79 DOUBLER 1 L72 6/4 

K167-32-81 DOUBLER 1 L72 6/5 
K167-32-97 DOUBLER 1 L72 6/6 

or 

K167-32-9015 

AS8602D NUT, anchor, 10 UNF 13 — 6/7 

AS8606D NUT, anchor, 10 UNF 7 — 6/8 

K167-32-107 PACKER 1 L72 6/9 

K167-32-109 PACKER 1 L72 6/10 
K167-32-9029 PACKER 2 6/11 



AL 26 

AP101B-2303-3A Page NA.3 

TAIL UNIT 

FIN 

Part Number Description Oy; | Matl. Spec. | Plate No. 
123456 

K84-30-5026 PLATE, hinge mounting (Pre Mod.1343) 1 L72 5/8A 

Attachments: mounting plate to structure 

A111-4D Bolt, 10 UNF 5 oa 5/9A 

A103DP . Nut, plain, 10 UNF 5 - 5/11A 

$T1001D . Washer, plain, 2BA 5 L72 5/13A 

SP126D . Washer, plain 5 _ 5/144 

K84-32-5002A PLATE, throat for double anchor nuts 12 L72 2/35 

AS2916 PLATE, serial record 1 _ 

AS2917 or PLATE, modification record 1 - 

EEAS65 PLATE, modification and Serial No. 1 ~ 

K84-32-5007L RIB, ZR19.48 1 L72 2/36 

K84-32-5042L RIB, ZR25.85 1 L72 2/37 
K84-32-5043L RIB, ZR33.85 1 L72 2/38 

K84-32-5045L RIB, ZR41.85 1 L72 2/39 

K56-32-136L RIB, ZR49.95 1 L72 2/40 
K56-32-137L RIB, ZR57.85 1 L72 2/41 

K56-32-138L RIB, ZR65.85 1 L72 2/42 

K84-32-5027L RIB, ZR72.48 1 L72 2/43 

K84-32-5026L . RIB, ZR75.40 1 L72 2/44 

- SPAR, rear assembly (K84-32-5003XY) (Mod.2240) 1 _ 2/45 

Spares for:— 

K167-32-14007 ANGLE, reinforcing, 1.6 mm thick (Mod.2240) 1 $517 

K167-32-14008 ANGLE, reinforcing, 1.6 mm thick (Mod.2240) 1 $517 

K167-32-14009 ANGLE, reinforcing, 1.2mm thick (Mod.2240) 1 $517 
K167-32-14010 ANGLE, reinforcing, 1.2 mm thick (Mod.2240) 1 $517 

K167-32-14005 DOUBLER, 0.9 mm thick (Mod.2240) 1 $516 

K84-32-5015 FORK, port, assembly 1 = 7/5 

or 

K84-32-5099 FORK, port, assembly 1 

Spares for:— 

K84-12-5049C BUSH 2 S80 7/6 
K84-03-5896A BUSH, 0.005” oversize 2 $80 

K84-03-5896B BUSH, 0.010” oversize 2 sso 
Attachments: fork to spar 

A111-7G Bolt, 5/16" UNF (Mod.2232) 1 - 7/7 

or 

K167-32-121 Bolt, special, 5/16’’ UNF 

A111-8G Bolt, 5/16" UNF (Mod.2232) 1 - 7/8 

or 

K167-32-123 Bolt, special, 5/16’’ UNF 

A111-9G Bolt, 5/16’ UNF (Mod.2232) 1 - 7/9 
or 

K167-32-125 Bolt, special, 5/16" UNF 

A111-10G Bolt, 5/16” UNF (Mod.2232) 1 - 7/10 
or 

K167-32-127 Bolt, special, 5/16’’ UNF 

A105GS Nut, slotted, 5/16’’ UNF (Mod.2232) 4 - 7/11 

SP90C9 . Pin, split (Mod.2232) 4 - 7/11A 
SP124G Washer (Mod.2232) 3 ~ 7/12 

SP125G . Washer (Mod.2232) 2 ~ 7/13 

K167-32-129 Washer, special (Mod.2232) 4 _ 7/14 
K167-32-131 Washer, throat (Mod.2232) 3 - 7/15 



AL 26 

Page NA.3A AP101B-2303-3A 

TAIL UNIT 

FIN 

Part Number Description on Matl. Spec. Plate No. 
123456 

K84-32-5016 FORK, starboard, assembly 1 - 7/16 

or 
K84-32-5100 FORK, starboard, assembly | _ 

Spares for:— 

K84-12-5049C BUSH 2 $80 7/17 
K84-03-5896A BUSH, 0.005” oversize 2 sso 

K84-03-5896B BUSH, 0.010” oversize 2 $80 

Attachments: fork to rear spar 

A111-7G Bolt, 5/16” UNF (Mod.2232) 1 _ 7/18 

or 
K167-32-121 Bolt, special, 5/16" UNF 

A111-8G Bolt, 5/16" UNF (Mod.2232) 1 — 7/19 

or 
K167-32-123 . Bolt, special, 5/16’ UNF 
A111-9G Bolt, 5/16” UNF (Mod.2232) 1 ~ 7/20 

or 
K167-32-125 Bolt, special, 5/16" UNF 
A111-10G Bolt, 5/16” UNF (Mod.2232) 1 - 7/21 

or 
K167-32-127 Bolt, special, 5/16" UNF 

A105GS Nut, slotted, 5/16’” UNF (Mod.2232) 4 - 7/22 

SP90C9 . Pin, split (Mod.2232) 4 - 7/22A 
SP124G . Washer (Mod.2232) 3 7/23 
SP125G Washer (Mod.2232) 2 ~ 7/25 

K167-32-129 Washer, special (Mod.2232) 4 _ 7/24 

K167-32-131 Washer, throat (Mod.2232) 3 - 7/26 

K84-32-5023 RING, tapped, rudder servo link pillar attachment 1 $94 2/46 



AL 26 

Page NA.4 AP101B-2303-3A 

TAIL UNIT 

FIN 

Part Number Description oe Matl. Spec. Plate No. 
123456 

~ . SPAR, front, assembly (K84-32-5004) 1 = 2/47 

Spares for:— 

K84-32-5022 BUSH, flanged, forward, pick-up 1 S80 2/48 

K84-03-5912/A BUSH, .005” oversize 1 sso 

K84-03-5912/B BUSH, .010” oversize 1 $80 

K84-32-5052L CHANNEL, reinforcing 1 L72 2/49 

K84-32-5053L PLATE, reinforcing 1 L72 2/50 

Attachments: fin to fuselage, front 

A111/4J Bolt, 3/8" UNF 1 - 5/16 

A103/JS . Nut, slotted, 3/8’ UNF 1 _ 5/17 

SP90C9 . Pin, split 1 = 5/18 

SP16J . Washer, plain 1 _ 5/19 

Attachments: fin to fuselage, rear 

K84-32-5044 Bolt, special 2 $94 7/1 

A103/ES Nut, slotted, 1/4” UNF 2 - 7/2 

SP90C9 . Pin, split 2 - 7/3 

SP13/E . Washer, plain 2 - 7/4 

Attachments: rudder trim linkage to pillar 

AGS899/4 Collar 1 - 
ST626/D45 Pin, close fitting 1 $2 

SP90C6 Pin, split 1 _ 



AL 26 

AP101B-2303-3A Page NB.1 

TAIL UNIT 

RUDDER 

Part Number Description Oy | Matl. Spec. | Plate No. 
123456 

K84-00-5062 RUDDER, AND TRIM TAB, ASSEMBLY (Spare) 1 - 3/1 

K84-07-37 RUDDER, AND TRIM TAB, ASSEMBLY (Spare) 1 = 

K84-07-59 RUDDER, AND TRIM TAB, ASSEMBLY (Spare) 1 _ 

(Mod.1787) (Pre Amdt 2056) 
(Polyurethane paint finish) 

K84-07-95 RUDDER, c/w TAB, ASSEMBLY (Mod.1787) (Amdt 2056) 1 - 

(Acrylic paint finish) (Intercomponent 
attachments listed at the end of this assembly are 

supplied with the assembly spare) 

Consisting of:— 

- LINKAGE, servo trim tab, assembly (K84-45-5080) 1 _ 

(For details see page CL.2) 
K84-33-5001 RUDDER, and trim tab, assembly (Production) (Pre Mod.1787) 1 - 

K84-33-5139 RUDDER, and trim tab, assembly (Mod.1787) 1 _ 

Spares for:— 

K84-33-5122 . ANGLE, spoiler, at trailing edge 2 L72 3/2 

K84-33-5130L ANGLE, rib support ZR27.53 1 L72 3/3 

K84-33-5133L ANGLE, stiffener support, ZR27.53, port 1 L72 3/4 

K84-33-5132L . ANGLE, stiffener support, ZR27.53, starboard 1 L72 3/5 

K145-33-215 . ANGLE (Mod.1787) 1 _ 

K84-33-5031 BALANCE, mass, assembly (Pre Mod.813) 1 - 3/6 
K84-33-5125 BALANCE, mass, assembly (Mod.813) 1 ~ 3/6 

Spares for:— 

K56-31-205 DISC, mass balance 2 Lead 3/7 
Attachments: mass balance disc to peg 

ST1013EP Nut, drilled head, 1/4’° UNF 1 _ 3/8 

SP18E . Washer, large, 1/4” 1 - 

Attachments: mass balance to rudder tip 

$T1004-1-2D Bolt, drilled head, 10 UNF 2 3/9 

A113-1-2D Bolt, 10 UNF 8 ~ 

K84-33-5063 BRACKET, torque tube attachment 1 L65 3/10 

Attachments: bracket to inner rib 

S$T1004-1E Bolt, drilled head, 1/4” UNF 4 ~ 3/11 

K84-33-5002B BRACKET (Pre Mod.1787) 1 L72 3/12 

K145-33-213 BRACKET (Mod.1787) 1 - 

K145-33-235 BRACKET (Mod.1787) 1 _ 

K§6-33-317 Iss.3 CAP, sealing, for torque tube 1 L59 3/13 

Attachments: sealing cap to bracket 

Type 4101 . Screw, P.K. Type Z, No.4 x 3/8” 2 _ 

K85-33-5023 DOOR, access, to servo tab linkage pintle 1 L72 3/14 

Attachments: access door to structure 

A173-1D Bolt, 10 UNF 4 = 

K84-33-5079L INTERCOSTAL, centre 1 L72 3/15 

K84-33-5080L INTERCOSTAL, bottom 1 L72 3/16 

K84-33-5081L INTERCOSTAL, top 1 L72 3/17 

K145-33-223 PACKING (Mod.1787) 1 _ 

K145-33-225 PACKING (Mod.1787) 1 - 

K145-33-229 PACKING (Mod.1787) 1 - 

K56-33-249L PANEL, skin, trailing edge, bottom 1 L72 3/18 

K56-33-250L PANEL, skin, trailing edge, top (Pre Mod.1787) 1 L72 3/19 

K145-33-127 PANEL, skin, leading edge (Mod.1787) 1 - 
K84-33-5076L PANEL, skin, main, starboard 1 L72 3/20 

K84-33-5077L . PANEL, skin, main, port 1 L72 3/21 

K84-33-5091L . PANEL, skin, leading edge, top 1 L72 3/22 

K84-33-5092L PANEL, skin, leading edge, centre 1 L72 3/23 

K84-33-5093L PANEL, skin, leading edge, bottom 1 L72 3/24 



D
U
v
U
U
V
I
D
 

D
D
 

AL.16 

Page NB.2 AP101B—2303—3A 
TAIL UNIT 

RUDDER 

Part Number Description mo; | Matl. Spec. | Plate No. 
123456 

K84-33-5099L . PANEL, skin, horn 2 L72 3/25 
K84-33-5003 PINTLE, rudder attachment 1 $80 3/26 

Attachments: pintle to rib 

$T1004/1D Bolt, drilled head, 10 UNF 2 - 

K84-33-5004 PINTLE, servo trim tab linkage attachment 1 sso 3/27 

Attachments: pintle to rib 

$T1004/2D Bolt, drilled head, 10 UNF 2 _ 

K84-33-5123 . PLATE, cover, at servo tab linkage pintle 1 L72 3/28 
AS2916 . PLATE, serial record 1 - 

AS2917 . PLATE, modification record 1 - 
EEAS65 PLATE, modification and Serial No. 1 _ 

K84-33-5009 RIB, ZR22.12, group 1 — 3/29 

K84-33-5042 RIB, ZR75.8 1 _ 3/30 
K84-33-5074L RIB, ZR78.3 1 L72 3/31 

K84-33-5007 RIB, leading edge, ZR32.35, group 1 = 3/32 

Spares for:— 

EEAS687-D-2.5-Y PLATE, packing, for anchor nut 1 L72 

K84-33-5005 RIB, leading edge, ZR35.46, group 1 - 3/33 

Spares for:— 

K84-33-5050 BRACKET, stiffener, for pintle 1 L65 3/34 

EEAS687-D-2.5-Y PLATE, packing, for anchor nut 1 L72 

EEAS688-D-2.5-Y PLATE, packing, for anchor nut 1 L72 

K84-33-5087 RIB, leading edge, ZR37.92, group 1 - 3/35 

K84-33-5085L RIB, leading edge, ZR44.75 1 L72 3/36 
K84-33-5084L RIB, leading edge, ZR52.95 1 L72 3/37 
K84-33-5083L RIB, leading edge, ZR62.30 1 L72 3/38 
K84-33-5082L RIB, leading edge, ZR70.80 1 L72 3/39 
K84-33-5010 RIB, leading edge, ZR73.30, group 1 - 3/40 
K84-33-5071L RIB, trailing edge, Z2R29.35 1 L72 3/41 

K84-33-5072L RIB, trailing edge, ZR52.95 1 L72 3/42 

K84-33-5073L RIB, trailing edge, ZR62.30 1 L72 3/43 
K84-33-5127L RIB, intermediate, ZR27.53 1 L72 3/44 

K84-33-5045L RIB, intermediate, ZR32.35 (Pre—Mod 1787) 1 L72 3/45 
K145-33-209 RIB (Mod. 1787) 1 = 

K84-33-5046L RIB, intermediate, ZR52.95 1 L72 3/46 
K84-33-5047L RIB, intermediate, ZR73.30 1 L72 3/47 
K84-33-5097 RIB, horn, group 1 - 3/48 
K84-33-5065 SPAR, assembly (Pre—Mod 1787) 1 - 

Spares for:— 

K84-33-5067L . PRESSING, top 1 ~ 
K84-33-5066L PRESSING, bottom 1 = 

K145-33-207 SPAR, assembly (Mod. 1787) 1 - 
Spares for:— 

K145-33-211 DOUBLER 1 - 

K145-33-231 PRESSING, top 1 _ 
K145-33-233 . PRESSING, bottom 1 a 

K145-33-217 . STIFFENER 1 _ 

K145-33-219 . . STIFFENER 1 

K84-33-5048 . SPAR, auxiliary, assembly 1 - 3/49 

K84-33-5124L . STIFFENER (Pre—Mod 1787) 1 L72 3/50 
K145-33-227 . . STIFFENER (Mod. 1787) 1 ~ 

K84-33-5129L . STIFFENER, ZR27.53, group 1 L72 3/51 

K84-33-5128L . STIFFENER, ZR27.53, starboard 1 L72 3/52 

K84-33-5095L STRAP, mass balance 1 L72 3/53 

K84-07-41 TAB, rudder tim, assembly (Spare) 1 - 

(Pre—Mod 1747) 

(Polyurethane Paint Finish) 



AL.25 

AP101B—2303—3A Page NB.2A 
TAIL UNIT 

RUDDER 

Part Number Description Ne, | Matl. Spec. | Plate No. 
123456 

K84-07-43 TAB, rudder trim, assembly (Mod 1747) (Pre Mod 2226) 1 _ 

K84-07-101 TAB, rudder trim, assembly (Mod 2226) 1 - 
{Acrylic Paint Finish) 

(K84-33-5137) (Amdt 2056) 
Spares for:- 

K145-33-195 TAB, sub-assembly 1 = 

K84-33-5100 TAB, servo trim, assembly (Pre Mod 1113) 1 = 3/54 

K84-33-5100X TAB, servo trim, assembly (Mod 1113) 1 - 3/54 

(With hinge undrilled) 
Spares for:- 

K84-33-5053 BRACKET, lever, group 1 - 3/55 
Spares for:- 

K84-31-5025A BUSH 1 $.94 3/56 
Attachments: lever bracket to trim tab 

A173/3D Bolt, 10 UNF 1 an 

A173/5D Bolt, 10 UNF 1 — 

A173/7D Bolt, 10 UNF 1 - 

K84-31-5023 . Ferrule 3 - 3/57 
Attachments: trim tab to rudder 

A113/1D Bolt, 10 UNF 8 - 
A125D66 Nut, stiff, 10 UNF 8 = 

K145-33-135D Piece, packing 1 L.72 

K84-33-5002D . Piece, packing 1 L.72 3/58 

SP15C . Washer, plain, 2 BA 8 ~ 

K56-33-238L . TIP, main spar 1 L.72 3/59 

K56-33-261 TIP, rudder, assembly 1 = 3/60 



AL 26 

AP101B—2303—3A Page NC.1 
TAIL UNIT 

TAIL PLANE 

Part Number Description me, | Matl. Spec. | Plate No. 
123456 

K84-00-5141 TAIL PLANE, ASSEMBLY (Spare) (Mod. 716) - 4/1 
K84-07-23 TAIL PLANE, ASSEMBLY (Spare) 1 - 

(Polyurethane Paint Finish) (Pre Amdt 2056) 
K84-07-105 TAILPLANE, ASSEMBLY (Spare) 1 a 

(Acrylic Paint Finish) (Amdt 2056) 

(Intercomponent attachments listed 
at the end of this assembly are 

supplied with the assembly spare) 

Consisting of :— 

K84-30-5200 . TAIL PLANE, assembly (Production) 1 - 4/2 
(Alternative to K84-30-5001/X) 
Spares for:— 

K56-30-372L . ANGLE, attachment, rib YT70.00, port 2 L72 
and starboard 

K84-30-5068L . ANGLE, attachment 2 L72 

K84-30-5345A . ANGLE, attachment 2 L72 
K84-30-5162L ANGLE, shroud 4 L72 4/3 
K84-30-5349 BLOCK, elevator stop, group (Mod. 834) 1 - 9/1 

Spares for:— 

K145-45-529 STOP, adjustable 2 L65 9/2 
Attachmens: adjustable stop to block 

$T1013/JT Nut, drilled, 3/8’° UNF 1 - 9/4 
Attachments: stop block to spar 

A.173.2D Bolt, 10 UNF 2 - 9/5 
A.103/DP Nut, plain, 10 UNF 2 - 9/6 
AS2229/406 . Rivet, 1/8" dia. countersunk head 5 - 

SP16/C . Washer, plain, 2BA 2 _ 9/7 

K84-30-5023 BRACKET, trim jack pintle support 1 DTD298 4/5 

Attachments: support bracket to structure 

$T1004/3D Bolt, drilled head, 10 UNF 2 - 4/6 

K84-30-5324 Piece, packing 1 L72 4/7 

K84-30-5071L CHANNEL, port 1 L72 4/8 
K84-30-5073L CHANNEL, port 1 L72 4/9 
K84-30-5147L CHANNEL, port 1 L72 4/10 
K56-30-306L DIAPHRAGM, rear, starboard 1 L72 4/11 

K56-30-307L DIAPHRAGM, rear, port 1 L72 4/12 
K56-30-308L DIAPHRAGM, forward, starboard 1 L72 4/13 

K56-30-309L DIAPHRAGM, forward, port 1 L72 4/14 

K84-30-3035L DIAPHRAGM, outboard, port 1 L72 4/15 
K84-30-3036L DIAPHRAGM, outboard, starboard 1 L72 4/16 

K84-30-5344 DOUBLER, hinge mounting plate 1 L72 

K84-30-5182 EXTENSION, for trim jack grease nipple 1 $1 

(Mod. 407) 

K84-30-5067 FITTING, hinge, group 2 - 

Spares for:— 

1-132499 BEARING, ball 1 _ 
Attachments: hinge fitting to mounting 

plate (Mod. 1344) 

A.111/5/2E Bolt, 1/4” UNF 2 - 
A.110/ES Nut, slotted, 1/4’’ UNF 2 _ 

SP90/C6 . Pin, split 2 - 

$T1001/E . Washer, special 2 L72 
SP126/E . Washer, plain 2 - 

Attachments: hinge fitting to mounting 

plate (Pre- Mod.1344) 

A.102/4E Bolt, 1/4” UNF 2 - 

A.110/ES Nut, slotted, 1/4” UNF 2 - 

SP90/C8 . Pin, split 2 - 

SP16/E . Washer, plain, 1/4” 2 - 



A.L.28 

Page NC.2 AP101B—2303—3A 
TAIL UNIT 

TAIL PLANE 

Part Number Description ma | Matl. Spec. | Plate No. 
123456 

K84-30-5135L FORMER, shroud, YT14.45, port 1 L72 4/17 
K84-30-5136L FORMER, shroud, YT14.45, starboard 1 L72 4/18 
K84-30-5137L FORMER, shroud, YT22.75, port 1 L72 4/19 
K84-30-5138L FORMER, shroud, YT22.75, starboard 1 L72 4/20 
K84-30-5139L FORMER, shroud, YT30.875, port 1 L72 4/21 
K84-30-5140L FORMER, shroud, YT30.875, starboard 1 L72 4/22 
K84-30-5141L FORMER, shroud, YT39.00, port 1 L72 4/23 
K84-30-5142L FORMER, shroud, YT39.00, starboard 1 L72 4/24 
K84-30-5143L FORMER, shroud, YT55.875, port 1 L72 4/25 
K84-30-5144L FORMER, shroud, YT55.875, starboard 1 L72 4/26 
Teleflex 

C.45102/8 . JACK, trim, group 1 — 4/27 
ST666X . PANEL, access, to trim jack 1 = 4/28 

K84-30-5203L . PANEL, skin, tip, top, port 1 L72 4/29 
K84-30-5204L PANEL, skin, tip, top, starboard 1 L72 4/30 
K84-30-5205L PANEL, skin, tip, bottom, port 1 L72 4/31 
K84-30-5206L PANEL, skin, tip, bottom, starboard 1 L72 4/32 

K84-30-5098L . PANEL, skin, centre, top 1 L72 4/33 

K84-30-5127L PANEL, skin, centre, bottom 1 L72 4/34 

K84-30-5059L PANEL, skin, interspar, top, port 1 L72 4/35 

K84-30-5060L PANEL, skin, interspar, top, starboard 1 L72 4/36 

K84-30-5061L PANEL, skin, interspar, bottom, port 1 L72 4/37 
K84-30-5194L PANEL, skin, interspar, bottom, starboard 1 L72 4/38 

K84-30-5201L PANEL, skin, leading edge, port 1 L72 4/39 
K84-30-5202L PANEL, skin, leading edge, starboard 1 L72 4/40 

K84-30-5436 PLATE, hinge mounting (Mod. 1344) 2 L72 

Attachments: mounting plate to structure 

A.111/5E Bolt, Ya" UNF 5 = 
A.110/ES Nut, slotted, /4"" UNF 5 = 
SP90/C6 . Pin, split 5 =_ 

$T1001/E . Washer, special 5 L72 

SP122/E . Washer, plain 5 = 

K84-30-5026 PLATE, hinge mounting (Pre—Mod 1344) 2 L72 

Attachments: mounting plate to structure 

A.102/4D Bolt, 10 UNF 5 = 
A.103/DP . Nut, plain, 10 UNF 5 - 

$T1001/D . Washer, plain, 2BA 5 L72 

AS2916 PLATE, serial record 1 _ 

AS2917 PLATE, modification record 1 _ 

EEAS65 PLATE, modification and Serial No. 1 ~ 

(Alternative to AS2915 and 

AS2917) 
ST660/D PLATE, rigging 4 _ 4/41 

K84-30-098 PLATE, anchor nut 8 L72 

K84-30-5193L PLATE, reinforcing (Mod. 479) 1 L72 
K84-30-5009 RIB, diagonal, port, group 1 - 4/42 

K84-30-5010 RIB, diagonal, starboard, group 1 - 4/43 

K84-30-5006 RIB, interspar, YTO.45, group 1 _ 4/44 

K84-30-5153 RIB, interspar, YT14.45, port, group 1 - 4/45 

K84-30-5175 RIB, interspar, YT14.45, starboard, group 1 - 4/46 

K84-30-5161 RIB, interspar, YT22.75, port, group 1 _ 4/47 

K84-30-5179 RIB, interspar, YT22.75, starboard, group 1 = 4/48 

K84-30-5155 RIB, interspar, YT30.875, port, group 1 - 4/49 

K84-30-5156 RIB, interspar, YT30.875, starboard, group 1 - 4/50 

K84-30-5157 RIB, interspar, YT39.00, port, group 1 _ 4/51 

K84-30-5158 RIB, interspar, YT39.00, starboard group 1 - 4/52 

K84-30-5159 RIB, interspar, YT55.875, port, group 1 - 4/53 



AL 26 

AP101B-2303-3A Page NC.5 

TAIL UNIT 

TAIL PLANE 

Part Number Description on Mati. Spec. Plate No. 
123456 

K84-30-5168 PLATE, bearing, retaining and lubricating, group 1 - 9/36 

Spares for:— 

SP116 NIPPLE, lubrication 1 _ 9/37 

Attachments: nipple to plate 

ST799 . Washer 1 Laminum 9/38 
Attachments: retaining plate to pick-up 

A169/4D Bolt, 10 UNF 6 = 9/39 

A107/DP . Nut, plain, 10 UNF 6 = 9/40 

SP15/C . Washer, plain, 2BA 6 — 9/41 

K56-30-269 RING, locating 1 DTD610 9/42 

K84-30-5295 . TUBE, torque 1 T45 9/43 

Attachments: torque shaft to rear spar 

$T1004/5E Bolt, drilled head, 1/4” UNF 8 - 9/44 

- . SPAR, front, assembly (K84-30-5004) 1 - 4/76 

Spares for:— 

K84-30-081L . ANGLE, interspar rib attachment, YTO.45, port 1 E¥2 4/77 

(Make from 26PJ/1595) 

K84-30-5113L . ANGLE, interspar rib attachment, YT14.45, port and 2 L72 4/78 

starboard 

K84-30-5112L . ANGLE, interspar rib attachment, YT22.75, port and 2 L72 4/79 

starboard 

K84-30-5114L . ANGLE, interspar rib attachment, YT30.875, port and 2 L72 4/80 

starboard 

K56-30-275L . ANGLE, interspar rib attachment, YT39.00, port and 2 L72 4/81 

starboard (Make from 26PJ/1595) 

K56-30-276L ANGLE, interspar rib attachment, YT50.875, port and 2 L72 4/82 

starboard (Make from 26PJ/1595) 
K56-30-203 ANGLE, interspar rib attachment, YT70.00, port and 2 L72 4/83 

starboard (Make from 26PJ/3700) 

K84-30-5291L . ANGLE, rib attachment, YT14.45, port and starboard 2 L72 4/84 

K84-30-5289L . ANGLE, rib attachment, YT22.75, port 1 L72 4/85 

K84-30-5290L . ANGLE, rib attachment, YT22.75, starboard 1 L72 4/86 

K84-30-5287L . ANGLE, rib attachment, YT30.875, port and starboard 2 L72 4/87 

K84-30-5285L . ANGLE, rib attachment, YT39.00, port 1 L72 4/88 

K84-30-5286L ANGLE, rib attachment, YT39.00, starboard 1 L72 4/89 

K84-30-5283L ANGLE, rib attachment, YT47.37, port and starboard 2 L72 4/90 

K84-30-5281L ANGLE, rib attachment, YT55.875, port and starboard 2 L72 4/91 

K84-30-5279L ANGLE, rib attachment, YT62.875, port and starboard 2 L72 4/92 

K84-30-5078L ANGLE, reinforcing, top 1 L73 4/93 

K84-30-5079L ANGLE, reinforcing, bottom 1 L73 4/94 

K84-30-5095L ANGLE, diagonal rib attachment, group 2 - 4/95 

K84-30-5053L BRACKET, pulley attachment, top 1 L72 4/96 

K84-30-5054L BRACKET, pulley attachment, bottom 1 L72 4/97 

K84-30-5052L CHANNEL, stiffener, at pulley brackets 1 L72 4/98 

K84-30-5013 FITTING, diagonal rib attachment 2 S96 4/99 

K84-30-5014 FITTING, diagonal rib attachment 2 S96 4/100 

Attachments: fitting to spar 

K84-30-5190 Bolt, special 2 $94 4/101 

SP13/E Washer, plain, 1/4” 2 — 



AL 22 

Page NC.6 AP101B-2303-3A 

TAIL UNIT 

TAIL PLANE 

Part Number Description on Mati. Spec. Plate No. 
123456 

K84-30-5329 PICK-UP, tail plane attachment, assembly (Mod.1028) 2 - 4/102 

Spares for:— 

K84-30-5330 FITTING; tail plane attachment, group (Spare) 1 - 4/103 

Spares for:— 

K84-30-5109/B BUSH 1 S80 4/104 

K84-03-5904/A BUSH, .005” oversize 1 $80 

K84-03-5904/C BUSH, .010” oversize 1 s80 

Attachments: fitting to pick-up 

K84-30-5325 Bolt, special 1 s94 

A111/6D Bolt, close tolerance, 10 UNF 1 - 

A103/DS Nut, slotted, 10 UNF 2 _ 

SP90/C6 . Pin, split 2 ~ 

K84-30-5188 . Washer, throat 2 $94 

SP125/D . . Washer, thick 2 - 

Attachments: pick-up to spar 

SP80/509 Rivet, 5/32” dia. snaphead 12 = 

K84-30-5185 PICK-UP, tail plane attachment, assembly (Pre Mod.1028) 74 - 

Spares for:— 

K84-30-5199 FITTING, tail plane attachment, group 1 = 4/103 

Spares for:— 

K84-30-5109/B BUSH 1 S80 4/104 

K84-03-5904/A BUSH, .005” oversize 1 S80 

K84-03-5904/C BUSH, .010” oversize 1 sso 

Attachments: fitting to pick-up 

K84-30-5186 Bolt, special 1 $94 

A1024D Bolt, 10 UNF 1 = 

A103/DP . Nut, plain, 10 UNF 2 = 

K84-30-5188 . Washer, throat 1 $94 

SP13/C . Washer, plain, 2BA 2 — 

Attachments: pick-up to spar 

SP80/509 Rivet, 5/32” dia. snaphead 12 - 

K84-30-5191 PLATE, leading edge rib attachment, port, group 1 = 4/105 

K84-30-5192 PLATE, leading edge rib attachment, starboard, group 1 — 4/106 

Attachments: plate to pick-up 

A102/12D Bolt, 10 UNF 4 - 

A111/13D Bolt, close tolerance, 10 UNF 3 - 

A103/DP Nut, plain, 10 UNF 4 os 

A103/DS Nut, slotted, 10 UNF 3 a 

SP90/C6 . Pin, split 3 _ 

SP13/C . Washer, plain, 2BA 4 - 

SP124/D Washer, thick (under bolt) 3 _ 

SP125/D Washer, thick (under nut) 3 _ 

K84-30-5173L PRESSING, outboard, port 1 L72 4/107 

K84-30-5174L PRESSING, outboard, starboard 1 L72 4/108 

K84-30-5077L PRESSING, centre section 1 L72 4/109 

- SPAR, rear, assembly (K84-30-5027) 1 - 4/110 

Spares for:— 

K56-30-236 ANGLE, diagonal rib attachments, group 2 = 4/111 

K84-30-5084L BOOM, reinforcing, top 1 L73 4/112 

K84-30-5085L BOOM, reinforcing, bottom 1 L73 4/113 



AL 26 

AP101B-2303-3A Page NC.7 

TAIL UNIT 

TAIL PLANE 

Part Number Description Mer | Matl. Spec. | Plate No. 
123456 

K84-30-5033 BRACKET, trim tab link attachment, group 1 - 4/114 

Spares for:— 

ST598C15 BUSH 1 $1 4/115 

Attachments: bracket to spar 

A102-2D Bolt, 10 UNF 4 = 

A103DP Nut, plain, 20 UNF 4 az 

SP80-404 . Rivet, 1/8” dia., snaphead 6 _ 

SP16C . Washer, plain, 2BA 4 _ 

K84-30-5129L FORMER, shroud, YT9.O00, port 1 L72 4/116 

K84-30-5130L FORMER, shroud, YT9.00, starboard 1 L72 4/117 

K84-30-5131L FORMER, shroud, YT47.437, port 1 L72 4/118 

K84-30-5132L FORMER, shroud, YT47.437, starboard 1 L72 4/119 

K84-30-5133L FORMER, shroud, YT62.875, port 1 L72 4/120 

K84-30-5134L FORMER, shroud, YT62.875, starboard 1 L72 4/121 

K84-30-5032 PLATE, nut, for torque shaft attachment bolts 8 $95 

Attachments: nut plate to spar 

AS2230-308 Rivet, 3/32” dia. countersunk head 2 - 

K56-30-212L PRESSING, outboard, port 1 L72 4/122 

K56-30-213L PRESSING, outboard, starboard 1 L72 4/123 

K84-30-5086L PRESSING, centre section 1 L72 4/124 

K56-30-237A . Washer, throat, for nut plates 4 L72 

K56-30-237B Washer, throat, for nut plates 4 L72 

K84-30-5022 . STEADY, trim jack 1 L65 4/125 

Attachments: trim jack steady to structure 

$T1004-3D Bolt, drilled head, 10 UNF 2 - 4/6 

K56-30-298L . STIFFENER, skin top, XTN14.2, port 1 L72 4/126 

K56-30-297L STIFFENER, skin top, XTN14.2, starboard 1 L72 4/127 

K56-30-296L . STIFFENER, skin bottom, XTN14.2, port 1 L72 4/128 

K56-30-295L . STIFFENER, skin bottom, XTN14.2, starboard 1 L72 4/129 

K56-30-294L . STIFFENER, skin top, XTN8.27, port 1 L72 4/130 

K56-30-293L . STIFFENER, skin top, XTN8.27, starboard 1 L72 4/131 

K56-30-292L . STIFFENER, skin bottom, XTN8.27, port 1 L72 4/132 

K56-30-291L . STIFFENER, skin bottom, XTN8.27, starboard 1 L72 4/133 

K84-30-5223L . STRAP, leading edge, outboard, port 1 L72 4/134 

K84-30-5224L . STRAP, leading edge, outboard, starboard 1 L72 4/135 

K84-30-5001 X TAIL PLANE, assembly (interim production) 1 - 

(Alternative to K84-30-5200) 
Spares and attachments for this assembly are 

identical to those for K84-30-5200, except for 

the following deletions and additions:— 

Delete:— 

K84-30-5201L PANEL, skin, leading edge, port 1 L72 

K84-30-5202L PANEL, skin, leading edge, starboard 1 L72 

K84-30-5203L PANEL, skin, tip, top, port 1 L72 

K84-30-5204L PANEL, skin, tip, top, starboard 1 72 

K84-30-5205L PANEL, skin, tip, bottom, port 1 L72 

K84-30-5206L PANEL, skin, tip, bottom, starboard 1 L72 



AL 26 

Page NC.8 AP101B-2303-3A 

TAIL UNIT 

TAIL PLANE 

Part Number Description we | Matl. Spec. | Plate No. 
123456 

K84-30-5207L RIB, diagonal, port 1 L72 

K84-30-5208L RIB, diagonal, starboard 1 L72 

K84-30-5209L RIB, leading edge, YT14.45, port 1 L72 

K84-30-5210L RIB, leading edge, YT14.45, starboard 1 L72 

K84-30-5211L RIB, leading edge, YT22.75, port 1 L72 

K84-30-5212L RIB, leading edge, YT22.75, starboard 1 L72 

K84-30-5213L RIB, leading edge, YT30.875, port 1 L72 

K84-30-5214L RIB, leading edge, YT30.875, starboard 1 L72 

K84-30-5215L RIB, leading edge, YT39.00, port 1 L72 

K84-30-5216L RIB, leading edge, YT39.00, starboard 1 L72 

K84-30-5217L RIB, leading edge, YT47.437, port 1 L72 

K84-30-5218L RIB, leading edge, YT47.437, starboard 1 L72 

K84-30-5219L RIB, leading edge, YT55.875, port 1 L72 

K84-30-5221L RIB, leading edge, YT62.875, port 1 L72 

K84-30-5222L RIB, leading edge, YT62.875, starboard 1 L72 

K84-30-5225L RIB, YT75.10, port 1 L72 

K84-30-5226L RIB, YT75.10, starboard a | L72 

K84-30-5229 RIB, interspar, YT70.00, port, group 1 = 

K84-30-5230 . RIB, interspar, YT70.00, starboard, group 1 _ 

K84-30-5223L . STRAP, leading edge, outboard, port 1 L72 

K84-30-5224L . STRAP, leading edge, outboard, starboard 1 L72 

Add:— 

K84-03-5449B BLOCK, filling, leading edge, port 1 Balsa 

K84-03-5448B BLOCK, filling, leading edge, starboard 1 Balsa 

K84-03-5449C FAIRING, tip, leading edge, port 1 L59 

K84-03-5448C FAIRING, tip, leading edge, starboard 1 L59 

K84-03-5449A PANEL, skin, leading edge, port 1 L72 

K84-03-5448A PANEL, skin, leading edge, starboard 1 L72 

K84-30-3031L PANEL, skin, tip, top, port 1 L72 

K84-30-3032L PANEL, skin, tip, bottom, port 1 L72 

K84-30-3033L PANEL, skin, tip, top, starboard 1 L72 

K84-30-3034L PANEL, skin, tip, bottom, starboard 1 L72 

K84-30-5117L PANEL, skin, leading edge, port 1 L72 

K84-30-5118L PANEL, skin, leading edge, starboard 1 L72 

K84-30-5007 RIB, interspar, YT70.00, port, group 1 L72 

K84-30-5008 RIB, interspar, YT70.00, starboard 1 L72 

K56-30-313L RIB, YT75.10, port 1 L72 

K56-30-312L RIB, YT75.10, starboard 1 L72 

K84-30-5197L RIB, diagonal, port 1 L72 

K84-30-5198L RIB, diagonal, starboard 1 L72 

K84-30-082L RIB, leading edge, YT14.45, port 1 L72 

K84-30-083L RIB, leading edge, YT14.45, starboard 1 L72 

K84-30-084L RIB, leading edge, YT22.75, port 1 L72 

K84-30-085L RIB, leading edge, YT22.75, starboard 1 L72 

K84-30-086L RIB, leading edge, YT30.875, port 1 L72 

K84-30-087L RIB, leading edge, YT30.875, starboard 1 L72 

K84-30-088L RIB, leading edge, YT39.00, port 1 L72 

K84-30-089L RIB, leading edge, YT39.00, starboard 1 L72 

K84-30-090L RIB, leading edge, YT47.437, port 1 L72 

K84-30-091L RIB, leading edge, YT47.437, starboard 1 L72 


